
Stormwater Pollution Prevention Plan (SWPPP) 
Lowell Regional Wastewater Utility 

May 2021 

 

EPA Industrial SWPPP Template, February 25, 2021  i 

Stormwater Pollution Prevention Plan 

for: 

Duck Island Clean Water Facility 

451 First Street Boulevard 

Lowell, MA 01850 

978-674-1600 

SWPPP Contact(s): 

Lowell Regional Wastewater Utility 

Michael Stuer 

451 First Street Blvd. 

Lowell, MA, 02176 

978-674-1606 

mstuer@lowellma.gov 

 

SWPPP Preparation Date: 

05/ 27 /2021 
 



Stormwater Pollution Prevention Plan (SWPPP) 
Lowell Regional Wastewater Utility 

May 2021 

 

EPA Industrial SWPPP Template, February 25, 2021  ii 

Page Intentionally Blank 



Stormwater Pollution Prevention Plan (SWPPP) 
[...]
5. Impracticability of Containment Structures §112.7(d) ..............................................................................9 

D. Countermeasures and Discharge Response ..............................................................................................9 
1. Discharge Countermeasures & Response Procedures §112.7(a)(3)(iv) .................................................9 
2. Handling & Disposal of Discharged Materials §112.7(a)(3)(v) .................................................................9 
3. Emergency Contacts §112.7(a)(3)(vi) ................................................................................................... 10 
4. Discharge Procedures §112.7(a)(4), §112.7(a)(5) ................................................................................ 11 

E. Management Systems ................................................................................................................................ 11 
1. Designated Individual §112.7(f)(2) ........................................................................................................ 11 
2. Review and updating of SPCC Plan §112.4, §112.5 ............................................................................ 11 
3. Training §112.7(f)(1) and (3) ................................................................................................................. 12 
4. Inspections §112.7(e) ............................................................................................................................ 13 
5. Security §112.7(g) ................................................................................................................................. 13 
6. Changes related to field-constructed aboveground containers §112.7(i) ............................................. 14 

 

Attachment A – Mapping of Regulatory References 

Attachment B – Facility Diagram(s) 

Attachment C – SPCC Plan Review and Amendment Log 

 
 

 
 
 
 
 
 
 
 
 
 
 
 



SPCC Plan – Duck Island of the Lowell Regional Wastewater Utility (LRWWU) – December 7, 2018 – REV1 
 

 

 

 3  

A. General Information 

 
This section describes general information about the facility and this SPCC Plan. 
 

1. Introduction 

This SPCC Plan has been prepared for the Lowell Regional Wastewater Utility (LRWWU) facility in accordance 
with the regulations at 40 CFR 112. 
 
The following conventions and abbreviations are used in this plan: 
•  “SPCC” means “Spill Prevention Control and Countermeasures” 
• “Plan”, “plan” and “SPCC Plan” mean this SPCC Plan. 
• Regulatory references written with “§” refer to Title 40 of the US Code of Federal Regulations (CFR). For 

example, §112.3 means 40 CFR 112.3. 
• “gallons” means U.S. gallons 
 

2. Scope  

The U.S. Environmental Protection Agency (USEPA) Requires that the Lowell Waste Water Treatment Facility 
(Duck Island) create and follow an Oil Spill Prevention Control and Countermeasure plan (SPCC) under 
federal regulation 40 CFR 112. The purpose of an SPCC plan is to establish procedures, methods, equipment, 
and other requirements to prevent the discharge of oil from non-transportation-related onshore and 
offshore facilities into or upon the navigable waters of the United States. The Lowell Region Wastewater 
Facility requires a Spill Prevention Control and Countermeasure plan because it exceeds the regulatory 
above ground oil storage capacity (for storages 55 gallons or greater) of 1,320 gallons per 40 CFR 
112.1(d)(2). Duck Island has approximately 10,300 gallons of above ground oil storage capacity from tanks, 
drums, and oil-filled operational equipment that each has an individual oil storage capacity of 55 gallons or 
greater. This Plan is designed to comply with all of the applicable Oil SPCC planning provisions of 40 C.F.R. 
Part 112 and the applicable notification requirements of the Massachusetts Department of Environmental 
Protection (MassDEP). 
 
In accordance with 40 CFR 112.20, Duck Island is also required to determine whether it is a high-risk facility 
that poses a threat of substantial harm to the environment. Duck Island does not meet the substantial harm 
criteria, and is therefore not required to prepare and submit a Facility Response Plan to USEPA.  
 
The Oil SPCC plan covers the Duck Island Facility located at 451 First Street Boulevard Lowell, Massachusetts. 
Duck Island is a wastewater facility designed to transport, treat, and safely dispose of wastewater, 
stormwater, and domestic septage from the City of Lowell and the surrounding towns of Chelmsford, 
Dracut, Tewksbury, and Tyngsborough.  
 

3. Tier II Qualified Facility §112.3(g), §112.6 

As provided in 40 CFR 112.6, the owner or operator of a qualified facility may self-certify technical 
amendments to their Oil SPCC Plan. A qualified facility is one that meets the following Tier I or Tier II 
qualified facility criteria: 

• A Tier II qualified facility is one that has an aggregate aboveground oil storage capacity of 10,000 
gallons or less and has had no single discharge exceeding 1,000 gallons or no two discharges each 
exceeding 42 gallons within any twelve-month period in the three years prior to the Oil SPCC Plan 
self-certification date.  

• A Tier I qualified facility is one that meets all of the qualification criteria for a Tier II facility and has 
no individual aboveground oil storage container with a capacity greater than 5,000 gallons. 

Duck Island has an aggregate aboveground oil storage capacity of 10,300 gallons and therefore does not 
meet the criteria for qualified facilities and may not self-certify amendments and changes to this Oil SPCC 
Plan.  

4. Management Approval and Certification §112.3(g), §112.6 

 



SPCC Plan – Duck Island of the Lowell Regional Wastewater Utility (LRWWU) – December 7, 2018 – REV1 
 

 

 

 4  

Management Approval, Authorization, and Certification 
I certify that: 
• This SPCC Plan has my full approval; 
• I have the authority to commit all the necessary resources, (i.e., monies, personnel, equipment, 

and/or facility design) to prepare and fully implement this Plan and to effectively and 
expeditiously control and remove any quantity of oil, or other pollutant, to minimize the impact 
to human health and the environment. 

• I am familiar with the requirements of 40 CFR 112 and applicable Subparts addressing SPCC 
requirements; 

• I have visited, examined, and am familiar with the LRWWU facility; 
• The plan has been prepared in accordance with accepted and sound industry practices and 

standards, and with the requirements of 40 CFR 112;  
• Procedures for required inspections and testing have been established; 
• The Plan will be fully implemented; 
• The Plan meets the qualification criteria set forth in §112.3(g)(2); 
• The Plan does not deviate from any requirement of this part as allowed by §112.7(a)(2) and 

112.7(d) or include measures pursuant to §112.9(c)(6) for produced water containers and any 
associated piping; and 

• The Plan is adequate for the LRWWU facility. 
 
 
Name:  ______________________________________________ 
 
Signature: ______________________________________________ 
 
Title:  ______________________________________________ 
 
Date:  ______________________________________________ 
 

 

5. Facility Description §112.3(g)(2) 

Duck Island is a publicly owned treatment works (POTW) for the City of Lowell and surrounding communities 
– Chelmsford, Dracut, Tewksbury, and Tyngsboro. Duck Island is located on the north bank side of the 
Merrimack River in the City of Lowell. The facility is operated under the Lowell Regional Wastewater Utility. 
 
The Facility occupies a 16.7-acre site on the Merrimack River in Lowell, as shown in Attachment B. The site is 
bounded by the Merrimack River to the south and east, by the First Street Boulevard (Route 110) to the 
north and west, and by a condominium complex to the southwest. The Town of Dracut is located 
immediately to the northeast. The Facility provides treatment for combined wastewater and stormwater 
flows, and septage from the City of Lowell and the Towns of Dracut, Tewksbury, Chelmsford, and Tyngsboro, 
and also hauled waste. The average dry weather design flow is 32 million gallons per day (MGD), and the 
peak flow design capacity is 112 MGD. 
 
The Facility provides secondary treatment using the activated sludge process, incorporating preliminary 
screening, primary settling, secondary aeration and settling, and chlorination. The treated effluent 
discharges to the Merrimack River via an outfall equipped with two diffusers. The secondary treatment 
system was designed to treat a flow of twice the maximum dry weather flow. Flows greater than the design 
capacity bypass the secondary system following primary treatment and are chlorinated and discharged to 
the river. 
 
The primary sludge is thickened in gravity thickeners, septage in septage tanks, waste activated sludge 
(WAS) in a thickened waste activated sludge (TWAS) tank, and hauled waste in hauled waste tanks. All the 
sludge and wastes are pumped to a centrifuge and then dewatered. The dewatered sludge cake is collected 
in containers and trucked to a composting or landfill facility for final disposal. The sludge processing is 
located indoors and is not exposed to stormwater. The grit and screenings are collected in containers for 
disposal. Containers drain into an adjacent trough and catch basin. This trough and catch basin are tied into 



SPCC Plan – Duck Island of the Lowell Regional Wastewater Utility (LRWWU) – December 7, 2018 – REV1 
 

 

 

 5  

a process drain and routed to the plant influent. Debris from catch basin cleanings throughout the City of 
Lowell are now collected in containers that are stored at the City of Lowell Dump. The Facility includes an 
administration building, laboratory, maintenance garage, engineering building, and odor control facilities. 
 
A large network of underground sewer pipes, ranging in size from 6 inches to 10 feet, conveys wastewater 
to the Duck Island Wastewater Treatment Facility (WWTF). Another network of drain lines conveys 
stormwater directly to local waterways – including Beaver Brook, River Meadow Brook, the Concord River, 
and the Merrimack River. Approximately one-third of the City of Lowell’s acreage is served by separate 
drainage and sewerage pipes; the other two-thirds are served by a combined sewer system that transports 
both stormwater and wastewater to the Duck Island WWTF.  
 
 
  



SPCC Plan – Duck Island of the Lowell Regional Wastewater Utility (LRWWU) – December 7, 2018 – REV1 
 

 

 

 6  

 

6. Certification of the Applicability of Substantial Harm Criteria §112.20 Appendix C-II 

 
Facility Name:   Lowell Regional Wastewater Facility – Duck Island 
Facility Address:   451 First Street Boulevard (Route 110), Lowell, MA 01850 
 

1. Does the facility transfer oil over water to or from vessels and does the facility have a total oil 
storage capacity greater than or equal to 42,000 gallons? 

Yes ___ No _X__ 

2. Does the facility have a total oil storage capacity greater than or equal to 1 million gallons and 
does the facility lack secondary containment that is sufficiently large to contain the capacity of 
the largest aboveground oil storage tank plus sufficient freeboard to allow for precipitation within 
any aboveground oil storage tank area?  

Yes ___ No _X__ 

3. Does the facility have a total oil storage capacity greater than or equal to 1 million gallons and 
is the facility located at a distance (as calculated using the appropriate formula in Attachment C-
III to this appendix or a comparable formula1 such that a discharge from the facility could cause 
injury to fish and wildlife and sensitive environments? For further description of fish and wildlife 
and sensitive environments, see Appendices I, II, and III to DOC/NOAA's “Guidance for Facility and 
Vessel Response Plans: Fish and Wildlife and Sensitive Environments” (see appendix E to this part, 
section 13, for availability) and the applicable Area Contingency Plan. 

Yes ___ No _X__ 

4. Does the facility have a total oil storage capacity greater than or equal to 1 million gallons and 
is the facility located at a distance (as calculated using the appropriate formula in Attachment 
C-III to this appendix or a comparable formula1) such that a discharge from the facility would shut 
down a public drinking water intake?2  

Yes ___ No _X__ 

5. Does the facility have a total oil storage capacity greater than or equal to 1 million gallons and 
has the facility experienced a reportable oil discharge in an amount greater than or equal to 
10,000 gallons within the last 5 years? 

Yes ___ No _X__ 

Footnotes: 1 If a comparable formula is used, documentation of the reliability and analytical soundness of the comparable formula must be attached 

to this form. 2 For the purposes 40 CFR 112, public drinking water intakes are analogous to public water systems as described 40 CFR 143.2(c). 

 
Certification 
I certify under penalty of law that I have personally examined and am familiar with the information submitted in this 
document, and that based on my inquiry of those individuals responsible for obtaining this information, I believe that 
the submitted information is true, accurate, and complete. 

 

Signature   ___________________________________________ 

  

Name (type or print)  ___________________________________________ 

 

Title    ___________________________________________ 

 

Date    ___________________________________________ 

 
 

7. Compliance §112.7(a)(1) and (2) 

This Plan applies to the operations, equipment and activities at Duck Island, located at 451 First Street 
Boulevard (Route 110), Lowell, MA 01850. 
 
 
 



SPCC Plan – Duck Island of the Lowell Regional Wastewater Utility (LRWWU) – December 7, 2018 – REV1 
 

 

 

 7  

B. Facility Equipment 

 
This section describes the location and physical layout of the facility and the structures and equipment for 
oil storage and management at the facility. 
 

1. Facility Layout §112.7(a)(3) 

Location map(s) and facility diagram(s) are provided Attachment B. 
 

2. Oil Storage Equipment & Capacities §112.7(a)(3)(i) 

 
ID# Material Capacity & Container Comments 

Fixed storage tanks/piping:  

1 Diesel fuel 8,000 gallons Fuel for emergency generator; outdoor near east fence line (double-walled) 

2 Used oil 500 gallons Outdoor community tank, near North entrance (double-walled) 

3 Diesel fuel 275 gallons Inside maintenance building 

4 Waste oil 275 gallons Inside maintenance building 

5 Waste oil 275 gallons Inside maintenance building 

    

Mobile storage tanks: 

6 Diesel fuel 100 gallons Mobile generator, ‘Silenced Dry Prime’, inside maintenance building* 

7 Diesel fuel 75 gallons Mobile generator, Kohler ‘30’, inside maintenance building* 

    

Mobile containers (> 55 gallons):  

8 Various oils 770 gallons (14 drums) Oil rack inside maintenance building 

9 Motor oil 55 gallons (1 drum) Inside maintenance building 

    

Oil-filled operational equipment: 

10 Engine oil 75 gallons Fixed (main) emergency generator, motor oil inside the generator 

    

Transformers 

11 FR3 oil 669 gallons Influent Building 

12 FR3 oil 669 gallons Influent Building 

13 FR3 oil 537 gallons Sludge Courtyard 

14 FR3 oil 537 gallons Sludge Courtyard 

    

TOTAL: 12,812 gallons  

*Mobile generators are moved (sometimes offsite) based on necessity, but when not is use they are placed in the maintenance building. 

 

3. Bulk storage containers §112.8(c) 

Duck Island uses an 8,000 gallon above ground diesel oil tank. The steel tank is a 10 foot diameter and 14 
foot tall double wall steel storage tank with 2 inch pour foam insulation and carbon steel outer wrap. The 
top of the tank includes a 4 inch SCH 40 carbon steel primary vent (with rain cap) as well as a 4 inch SCH 40 
carbon steel emergency vent (with rain cap). For spill prevention there is an overfill protection valve with 